o 2T T
PEEHIP
Medimpact rzEze

o Healthcare Systems -

To help make the use of prescription drugs safer and more affordable, PEEHIP is using a comprehensive Drug Quantity Management program. For the
medications listed below, PEEHIP will cover the amount needed to take the daily dose considered safe and effective, according to the recommendations of
the U.S. Food and Drug Administration (FDA). Based on the FDA'’s guidelines and other medical information, PEEHIP developed this program together with
MedImpact, the company chosen to manage our prescription drug benefit. This list is updated regularly by Medimpact. Both the brand and generic version
of a medication (when available) are subject to the limits listed below.

/
PEEHIP Quantity Limit List

PEEHIP covers up to a 30-day supply of most medications, and up to a 90-day supply of medications on the maintenance list, at the quantities
listed below. Your doctor may request a clinical prior authorization where appropriate by calling the PEEHIP-exclusive Prior Authorization Department at 1-
800-347-5841. If the prior authorization is approved, you may receive more than the recommended quantity listed below. An approved PA is effective for a
12 month period in most cases. This list is subject to change and does not guarantee coverage.

KEY: Generic drugs are in bolded lower case text; FORMULARY BRAND-NAME drugs are in bolded text; NONFORMULARY BRAND-NAME drugs are in
non-bolded text.

This list is subject to change and does not guarantee coverage. Limits adjust based on days supply dispensed.

abacavir 300 mg 60 in 30 days
Abilify 2 mg, 5 mg, 10 mg, 15 mg, 20 mg, 30 mg 34 per fill
Abilify Discmelt 10 mg, 15 mg 68 per fill
Abstral 100 mcg, 200 mcg, 300 mcg, 400 mcg, 600 mcg, 800 mcg 4in 1 days
Aciphex Sprinkle 5 mg, 10 mg 30 in 30 days
Actemra 162 mg/0.9 3.6 in 28 days
Actonel 150 mg 1 per fill
Actonel 35 mg 5 per fill
Actonel 5 mg, 30 mg 34 per fill
Actoplus Met 15mg-500mg, 10mg-850mg 102 per fill
Actos 15 mg, 30 mg, 45 mg 34 per fill
Adcirca 20 mg 68 per fill
Adempas 0.5mg, 1 mg, 1.5 mg, 2 mg, 2.5 mg 90 in 30 days
Adrenaclick 0.15/0.15, 0.3mg/0.3 3 per fill
Adrenaclick 0.15/0.15, 0.3mg/0.3 4 per fill
Advair Diskus 100-50 mcg, 250-50 mcg, 500-50 mcg 60 in 30 days
Advair HFA 45-21 mcg, 115-21mcg, 230-21mcg 60 in 30 days
Advicor 500mg-20mg, 750mg-20mg, 1000-20mg, 1000-40 mg 1in 1 days
Aerobid 250 mcg 21 per fill
Aerobid-M 250 mcg 21 per fill
Aerospan 80 mcg 17.8 in 30 days
Afinitor 2.5 mg, 5 mg, 7.5 mg, 10 mg 1in 1 days
Afrezza 4 unit 180 in 28 days
Afrezza 4 unit(30), (60) 450 in 28 days
Akynzeo 300-0.5 mg 1in 28 days
Aldara 0.05 12in 15 days
alendronate sodium 35 mg, 70 mg 5 per fill
alendronate sodium 5 mg, 10 mg, 40 mg 34 per fill
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alendronate sodium 70 mg/75ml

375 per fill

almotriptan malate 6.25 mg, 12.5 mg 12 in 30 days
Alora .025mg/24h, 0.05mg/24h, .075mg/24h, .1mg/24hr 10 per fill
Aloxi 0.25mg/5ml 5 per fill
Alsuma 6 mg/0.5ml 2in 28 days
Altoprev 20 mg, 40 mg, 60 mg 34 per fill
Alvesco 80 mcg, 160 mcg 12.2in 25 days
Amerge 1 mg, 2.5 mg 18 in 30 days
Amitiza 8 mcg, 24mcg 2in 1 days
amlodipine-atorvastatin 2.5mg-10mg, 2.5mg-20mg, 2.5mg-40mg, 5 mg-10

mg, 5 mg-20 mg, 5 mg-40 mg, 5 mg-80 mg, 10 mg-10mg, 10 mg-20mg, 10

mg-40mg, 10 mg-80mg 34 per fill

Androgel 20.25/1.25

150 in 30 days

Androgel 25mg(1%)

150 in 30 days

Androgel 50 mg (1%), 1.25¢g (1%)

300 in 30 days

androxy 10 mg

120 in 30 days

Anoro Ellipta 62.5-25mcg 60 in 30 days
Anzemet 50 mg, 100 mg 1 per fill
Apidra 100/ml 40 in 28 days
Apidra Solostar 100/ml 30 in 28 days
Aplenzin 174mg, 348 mg, 522 mg 34 per fill
Apokyn 10 mg/ml 60 in 30 days
Aptiom 200 mg, 400 mg, 800 mg 30 in 30 days
Aptiom 600 mg 60 in 30 days
Arava 10 mg, 20 mg 34 per fill
Arcapta Neohaler 75 mcg 1in 1 days
aripiprazole 2 mg, 5 mg, 10 mg, 15 mg, 20 mg, 30 mg 34 per fill
aripiprazole odt 10 mg, 15 mg 68 per fill
Arnuity Ellipta 100 mcg, 200 mcg 30in 30 days
Asmanex 110mcg(30), 220mcg 120, 220mcg(14),

220mcg(30),220mcg(60) 1in 30 days
Asmanex HFA 100 mcg, 200 mcg 13 in 30 days
Atelvia 35 mg 1in 7 days
atorvastatin calcium 10 mg, 20 mg, 40 mg, 80 mg 34 per fill
Atripla 600-200mg 30in 30 days
Atrovent 21 mcg 60 per fill
Atrovent 42mcg 30 per fill
Atrovent HFA 17mcg 25.8 per fill
Aubagio 7 mg, 14 mg 1in 1 days
Auryxia 210mg iron 12in 1 days
Avandamet 2 mg-500mg, 2-1000mg, 4-500 mg, 4-1000mg 68 per fill
Avandaryl 4mg-1mg, 4mg-2mg, 4mg-4mg, 8 mg-2 mg, 8mg-4mg 34 per fill
Avandia 2 mg, 4 mg 68 per fill
Avandia 8 mg 34 per fill
Avinza 120 mg 60 in 30 days
Avinza 30 mg, 45 mg, 60 mg, 75 mg, 90 mg 30 in 30 days
Avonex 30mcg/.5ml 2 per fill
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Avonex 30mcg/.5ml 4 per fill
Avonex Administration Pack 30 mcg 4 per fill
Avonex Pen 30mcg/.5ml 4 per fill
Axert 6.25 mg, 12.5 mg 12 in 30 days
Axiron 30mg/1.5ml 180 in 30 days
azelastine hcl 137 mcg, 205.5 mcg 60 per fill
Azilect 0.5 mg, 1 mg 1in 1 days
azithromycin 100 mg/5ml 30 per fill
azithromycin 200 mg/5ml 45 per fill
azithromycin 200 mg/5ml 67.5 per fill
azithromycin 200 mg/5ml 90 per fill
azithromycin 250 mg 8 per fill
azithromycin 500 mg 4 per fill
Banzel 200 mg 16 in 1 days
Banzel 40 mg/ml 80in 1 days
Banzel 400 mg 8in 1 days
Belsomra 5 mg, 10 mg, 15 mg, 20 mg 1in 2 days
Berinert 500(10 ml) 4 in 365 days
Betaseron 0.3 mg 15 per fill
Binosto 70 mg 4 in 28 days
Boniva 150 mg 1 per fill
Bosulif 100 mg 4in 1 days
Bosulif 500 mg 1in 1 days
Breo Ellipta 100-25mcg 60 in 30 days
Breo Ellipta 200-25 mcg 60 in 30 days
Brilinta 90 mg 2in 1 days
Brintellix 5 mg, 10 mg, 20 mg 1in 1 days
Brisdelle 7.5 mg 30 in 30 days
Brovana 15mcg/2ml 180 per fill
budeprion SR 100 mg, 15 mg 68 per fill
budeprion XL 150 mg, 300 mg 34 per fill
budesonide 0.25mg/2ml, 0.5 mg/2ml| 140 per fill
budesonide 1 mg/2 ml 70 per fill
budesonide 32mcg 17.2 in 30 days
buprenorphine-naloxone 2 mg-0.5mg, 8 mg-2 mg 90 in 30 days
bupropion hcl SR 100 mg, 150 mg, 200 mg 68 per fill
bupropion XL 150 mg, 300 mg 34 per fill
butorphanol tartrate 10 mg/ml 5 per fill
Butrans 5 mcg/hr, 10 mcg/hr, 20 mcg/hr 1in 7 days
Butrans 7.5 mcg/hr, 15 mcg/hr 1in 7 days
Bydureon 2 mg 4 in 28 days
Bydureon Pen 2mg/0.65ml 4 in 28 days
Byetta 10mcg/0.04 2.4 in 30 days
Byetta 5mcg/0.02 1.2 in 30 days
cabergoline 0.5 mg 10 per fill
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Caduet 2.5mg-10mg, 2.5mg-20mg, 2.5mg-40mg, 5 mg-10 mg, 5 mg-20 mg,
5 mg-40 mg, 5 mg-80 mg, 10 mg-10mg, 10 mg-20mg, 10 mg-40mg, 10 mg-

80mg 34 per fill
Cafergot 1 mg-100mg 40 in 28 days
Cambia 50 mg 9in 30 days
Cardura 1 mg, 2 mg, 4 mg 34 per fill
Cardura 8 mg 68 per fill
Cardura XL 4 mg, 8 mg 34 per fill
Catapres-TTS 1 0.1mg/24hr 5 per fill
Catapres-TTS 2 0.2mg/24hr 5 per fill
Catapres-TTS 3 0.3mg/24hr 5 per fill
Cayston 75 mg/ml 84 in 56 days
Cesamet 1 mg 6in 1 days
Chantix 0.5 (11)-1, 0.5 mg, 1 mg 2in 1 days
Cinryze 500 (5 ml) 20 in 30 days
Climara .025mg/24h, .0375mg/24, 0.05mg/24hm, 0.06mg/24h, .075mg/24h 5 per fill
Climara 0.1mg/24hr 5 per fill
Climara Pro 45-15/24h 5 per fill
clonidine 0.1mg/24hr, 0.2mg/24 hr, 0.3 mg/24 hr 5 per fill

clonidine hcl ER 0.1 mg

120 in 30 days

clopidogrel 300 mg

120 in 30 days

colchicine 0.6 mg 2in 1 days
Combivent 18-103mcg 44.1 per fill
Combivent Respimat 20-100 mcg 8 in 30 days
Combivir 150-300mg 60 in 30 days
Conzip 100 mg, 200 mg, 300 mg 1in 1 days
Copaxone 20 mg/ml 30 in 30 days
Cordran 4mcg/sgq cm 2 per fill
Cosopt Pf 2 %-0.5 % 2in 1 days
Crestor 5 mg, 10 mg, 20 mg, 40 mg 1in 1 days
Cymbalta 20 mg, 60 mg 68 per fill
Cymbalta 30 mg 34 per fill
D.H.E.45 1 mg/ml 30in 28 days
Daliresp 500 mcg 1in 1 days
Daytrana 10mg/9hr, 15mg/9hr, 20 mg/9 hr, 30mg/Shr 30in 30 days
Delatestryl 200 mg/ml 1in 30 days
Demerol 50 mg, 100 mg 6in 1 days
Depakote 250 mg 272 per fill
Depakote ER 500 mg 272 per fill
Depo-Provera 150 mg/ml 1in 90 days
Depo-Subq Provera 104 104mg/0.65 .65 in 90 days
desloratadine 2.5 mg, 5 mg 30in 30 days
Desvenlafaxine ER 50 mg, 100 mg 30 in 30 days
Desvenlafaxine ER 50 mg, 100 mg 30 in 30 days
Desvenlafaxine Fumarate ER 50 mg, 100 mg 30in 30 days
Diastat 2.5 mg 1in 30 days
Diastat Acudial 5-7.5-10mg, 12.5-15-20 1in 30 days
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diazepam 12.5-15-20, 2.5 mg, 5-7.5-10 mg 1in 30 days
Diclegis 10 mg-10mg 120 in 30 days
didanosine 125 mg, 200 mg 60 in 30 days
Dificid 200 mg 20in 10 days
dihydrocodein-acetaminoph-caff 16-320.5mg 10in 1 days
dihydroergotamine mesylate 0.5mg/spry 8in 28 days
dihydroergotamine mesylate 1 mg/ml 30 in 28 days
divalproex sodium 250 mg 272 per fill
divalproex sodium ER 500 mg 272 per fill
Divigel 0.25(0.1%), 0.5mg(0.1), 1mg(0.1%) 34 per fill
Doral 15 mg 1in 2 days
doxazosin mesylate 1 mg, 2 mg, 4 mg 34 per fill
doxazosin mesylate 8 mg 68 per fill
doxycycline monohydrate 150 mg 2in 1 days
dronabinol 2.5 mg, 5 mg, 10 mg 2in 1 days
Duetact 30 mg-2 mg, 30 mg-4 mg 34 per fill
Dulera 100-5 mcg, 200-5 mcg 13in 30 days
duloxetine hcl 20 mg, 60 mg 68 per fill
duloxetine hcl 30 mg 34 per fill
Duoneb 0.5-3mg/3 615 per fill
Effexor XR 37.5 mg, 150 mg 34 per fill
Effexor XR 75 mg 102 per fill
Effient 5 mg, 10 mg 1in 1 days
Egrifta 1 mg, 2 mg 2in 1 days
Elestrin 0.87g 144 per fill
Eliguis 2.5 mg, 5 mg 60 in 30 days
Embeda 100mg-4mg, 20mg-0.8mg, 30mg-1.2mg, 50 mg-2 mg, 60mg-2.4mg,

80mg-3.2mg 3in 1 days
Emend 125mg-80mg 3 per fill
Emend 40 mg, 115mg, 125 mg 1 per fill
Emend 80 mg 2 per fill
EMSam 6 mg/24 hr, 9 mg/24 hr, 12mg/24hr 1in 1 days
Emtriva 10 mg/ml 720 in 30 days
Emtriva 200 mg 30.in 30 days
Epaned 1 mg/ml 1200 in 30 days
Epipen 0.3mg/0.3 3 per fill
Epipen 2-Pak 0.3mg/0.3 4 per fill
Epipen Jr 0.15mg/0.3 3 per fill
Epipen Jr 2-Pak 0.15mg/0.3 4 per fill
Epivir 10 mg/ml 900 in 30 days
Epivir 150 mg 60 in 30 days
Epivir 300 mg 30 in 30 days
Epzicom 600-300mg 30in 30 days
Ergomar 2 mg 40 in 28 days
ergotamine-caffeine 1 mg-100mg 40 in 28 days
Erivedge 150 mg 30in 30 days
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Esomeprazole Strontium 24.65 mg

30 in 30 days

Esomeprazole Strontium 49.3 mg

120 in 30 days

Esomeprazole Strontium 49.3 mg

120 in 30 days

estazolam 1 mg, 2 mg 1in 2 days
Estraderm 0.05mg/24h, 0.1mg/24hr 10 per fill
estradiol .025mg/24h, .0375mg/24, .05mg/24h, .06mg/24h, .075mg/24h,

.1mg/24 hr 5 per fill
estradiol .025mg/24h,.0375 mg/24, 0.05 mg/24 h, .075 mg/24, .1mg/24 hr, 10 per fill
Estrasorb 2.5/g-1.74 118.32 per fill
Estrogel 1.25 g 100 per fill

eszopiclone 1 mg, 2 mg, 3 mg

1in 2 days|34 per fill

Evamist 1.53/spray

16.2 per fill

Evotaz 300-150 mg 1in 1 days
Evzio 0.4 mg/0.4 .8 in 365 days
Exelon 4.6mg/24hr, 9.5mg/24hr, 13.3mg/24h 30in 30 days
Extavia 0.3 mg 15 per fill
Factive 320 mg 7 per fill
famciclovir 125 mg, 500 mg 21 per fill
famciclovir 250 mg 68 per fill
Famvir 125 mg, 500 mg 21 per fill
Famvir 250 mg 68 per fill
Fanapt 1 mg, 2 mg, 4 mg, 6 mg, 8 mg, 10 mg, 12 mg 2in 1 days
Fanapt 1-2-4-6mg 1in 28 days
Farxiga 5 mg, 10 mg 1in 1 days
felbamate 400 mg 9in 1 days
felbamate 600 mg 6in 1 days

felbamate 600 mg/5ml

900 in 30 days

Felbatol 400 mg

9in 1 days

Felbatol 600 mg

6in 1 days

Felbatol 600 mg/5ml

900 in 30 days

Fentora 100 mcg, 200 mcg, 400 mcg, 600 mcg, 800 mcg 4in 1 days
Fetzima 20 mg, 20-40 mg, 40 mg, 80 mg, 120 mg 1in 1 days
finasteride 5 mg 34 per fill
Firazyr 30 mg/3 ml 9in 365 days
Firmagon 120 mg 2 in 365 days
Firmagon 80 mg 1in 30 days
Flector 0.013 60 per fill
Flovent Diskus 250 mcg 4in 1 days
Flovent Diskus 50 mcg, 100 mcg 2in 1 days
Flovent HFA 110 mcg 12 in 30 days
Flovent HFA 220 mcg 24 in 30 days
Flovent HFA 44 mcg 21.2 in 30 days
flunisolide 25 mcg 75 per fill
flunisolide 29mcg 25 in 30 days
flurazepam hcl 15 mg, 30 mg 1in 2 days
fluvastatin ER 80 mg 1in 1 days
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fluvastatin sodium 20 mg, 40 mg 2in 1 days
fluvoxamine maleate 100 mg 102 per fill
fluvoxamine maleate 25 mg 34 per fill
fluvoxamine maleate 50 mg 68 per fill

fluvoxamine maleate ER 100 mg, 150 mg

60 in 30 days|68 per fill

Foradil 12 mcg 2in 1 days
Forfivo XL 450 mg 1in 1 days
Forteo 20mcg/dose 2.4 in 28 days
Fortesta 10 mg (2%) 4 in 1 days
Fosamax 10 mg 34 per fill
Fosamax 35 mg, 70 mg 5 per fill
Fosamax 70 mg/75ml 375 per fill
Fosamax Plus D 70 mg-2800, 70 mg-5600 5 per fill
Frova 2.5 mg 18 in 30 days
Fulyzag 125 mg 60 in 30 days
Fycompa 2 mg 120 in 30 days
Fycompa 4 mg, 6 mg 60 in 30 days
Fycompa 8 mg, 10 mg, 12 mg 30in 30 days
Gabitril 12 mg 4 in 1 days
Gabitril 16 mg 3in 1 days
Gabitril 2 mg, 4 mg 4in 1 days
Geodon 20 mg, 40 mg, 60 mg, 80 mg 68 per fill
Gilenya 0.5 mg 1in 1 days
glatopa 20 mg/ml 30 in 30 days
Gleevec 100 mg, 400 mg 2in 1 days
Glyxambi 10 mg-5 mg, 25 mg-5 mg 1in 1 days
Gralise 300 mg, 600 mg 3in 1 days
Gralise 300-600 mg 78 in 30 days
granisetron hcl 1 mg 8in 30 days
granisetron hcl 1 mg/ml, 1 mg/mi(1) 2in 1 days
Halcion 0.25 mg 1in 2 days
Hemangeol 4.28 mg/ml 360 in 30 days
Horizant 300 mg 30in 30 days
Horizant 600 mg 2in 1 days
Humalog 100/ml 30in 28 days
Humalog 100/ml 40 in 28 days
Humalog Kwikpen U-100 100/ml 30 in 28 days
Humalog Mix 50-50 50-50/ml 30 in 28 days
Humalog Mix 50-50 50-50/ml 40 in 28 days
Humalog Mix 50-50 Kwikpen 50-50/ml 30in 28 days
Humalog Mix 75-25 75-25/ml 30 in 28 days
Humalog Mix 75-25 75-25/ml 40 in 28 days
Humalog Mix 75-25 Kwikpen 75-25/ml 30 in 28 days
Humira 10mg/0.2ml, 20mg/0.4ml, 40mg/0.8ml 2in 28 days
Humira Pediatric Crohn'S 40mg/0.8ml| 2in 28 days
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Humira Pen 40mg/0.8ml 2in 28 days
Humira Pen CRohn'S-Uc-Hs 40mg/0.8ml 2in 28 days
Humira Pen Psoriasis 40mg/0.8ml 2 in 28 days
Humulin 70/30 Kwikpen 70-30/ml 30in 28 days
Humulin 70-30 70-30/ml 30 in 28 days
Humulin 70-30 70-30/ml 40 in 28 days
Humulin N 100/ml 30 in 28 days
Humulin N 100/ml (3) 30in 28 days
Humulin N Kwikpen 100/ml (3) 30 in 28 days
Humulin R 100/ml 40 in 28 days
Humulin R U-500 500/m| 40 in 28 days
Hysingla ER 20 mg, 30 mg, 40 mg, 60 mg, 80 mg, 100 mg, 120 mg 1in 1 days
ibandronate sodium 150 mg 1 per fill
Iclusig 15 mg 60 in 30 days
Iclusig 45 mg 30in 30 days
Imbruvica 140 mg 120 in 30 days
imiquimod 0.05 12in 15 days
Imitrex 20 mg 18 in 28 days
Imitrex 25 mg, 50 mg, 100 mg 18 in 30 days
Imitrex 4 mg/0.5ml, 6 mg/0.5ml 2in 28 days
Imitrex 5 mg 36 in 28 days
Imitrex 6 mg/0.5ml 2in 28 days
Incruse Ellipta 62.5 mcg 30 in 30 days
Inlyta 1 mg 180 in 30 days
Inlyta 5 mg 60 in 30 days
Invega 1.5 mg, 3 mg, 9 mg 34 per fill
Invega 6 mg 68 per fill

Invirase 200 mg

300 in 30 days

Invirase 500 mg

120 in 30 days

Invokamet 50mg-500mg, 50-1000 mg, 150-500 mg, 150-1000mg 2in 1 days
Invokana 100 mg, 300 mg 30 in 30 days
ipratropium bromide 21 mcg 60 per fill
ipratropium bromide 42mcg 30 per fill
ipratropium-albuterol 0.5-3mg/3 615 per fill
itraconazole 100 mg 34 per fill
Jakafi 5 mg, 10 mg, 15 mg, 20 mg, 25 mg 2in 1 days
Janumet 50mg-500mg, 50-1000 mg 68 per fill
Janumet XR 100-1000mg 30 in 30 days
Janumet XR 50mg-500mg, 50-1000 mg 60 in 30 days
Januvia 25 mg, 50 mg, 100 mg 34 per fill
Jardiance 10 mg, 25 mg 1in 1 days
Jentadueto 2.5-500 mg, 2,5-850 mg, 2.5-1000mg 60 in 30 days
Kadian 10 mg, 20 mg, 30 mg, 50 mg, 60 mg, 80 mg, 100 mg 60 in 30 days

Kadian 200 mg

120 in 30 days

Kadian 30 mg, 100 mg

3in 1 days
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Kadian 40 mg, 70 mg, 130 mg, 150 mg 60 in 30 days
Kaletra 100mg-25mg 300 in 30 days
Kaletra 200mg-50mg 120 in 30 days
Kaletra 400-100/5 390 in 30 days
Kalydeco 150 mg 2in 1 days
Kalydeco 50 mg, 75 mg 2in 1 days
Kapvay 0.1 mg 120 in 30 days
Kapvay 0.1-0.2 mg 60 in 30 days
Karbinal ER 4 mg/5 ml 960 in 30 days
Kazano 12.5-500mg, 12.5-1000 60 in 30 days|2 in 1 days
ketorolac tromethamine 10 mg 20 per fill
Khedezla 50 mg, 100 mg 30 in 30 days
Kombiglyze XR 2.5-1000mg 60 in 30 days
Kombiglyze XR 5 mg-500mg, 5mg-100mg 30 in 30 days
Korlym 300 mg 4in 1 days
Lamictal ODT 100 mg 3in 1 days
Lamictal ODT 200 mg 2in 1 days
Lamictal ODT 25 mg, 50 mg 6in 1 days
Lamictal XR 100 mg 3in 1 days
Lamictal XR 200 mg, 250 mg, 300 mg 2in 1 days
Lamictal XR 25 mg, 50 mg 6.in 1 days
lamivudine 10 mg/ml 900 in 30 days
lamivudine 150 mg 60 in 30 days
lamivudine 300 mg 30 in 30 days
lamivudine-zidovudine 150-300mg 60 in 30 days
lamotrigine ER 100 mg 3in 1 days
lamotrigine ER 200 mg, 250 mg, 300 mg 2in 1 days
lamotrigine ER 25 mg, 50 mg 6.in 1 days
lamotrigine odt 100 mg 3in 1 days
lamotrigine odt 200 mg 2in 1 days
lamotrigine odt 25 mg, 50 mg 6.in 1 days
lansoprazol-amoxicil-clarithro 30-500-500 112 in 10 days
lansoprazole 15 mg 34 per fill
Lantus 100/ml 30 in 28 days
Lantus 100/ml 40 in 28 days
Lantus Solostar 100/ml (3) 30 in 28 days
Latuda 20 mg, 40 mg, 60 mg, 80 mg, 120 mg 1in 1 days
Lazanda 100mcg/spr, 400mcg/spr 1in 2 days
leflunomide 10 mg, 20 mg 34 per fill
Lescol 20 mg, 40 mg 2in 1 days
Lescol XL 80 mg 1in 1 days
Levaquin 250 mg, 500 mg, 750 mg 34 per fill
Levemir 100/ml 40 in 28 days
Levemir Flexpen 100/ml (3) 30in 28 days
Levemir Flextouch 100/ml (3) 30in 28 days
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levocetirizine dihydrochloride 2.5 mg/5ml

300 in 30 days

levocetirizine dihydrochloride 5 mg 34 per fill
levofloxacin 250 mg, 500 mg, 750 mg 34 per fill
Linzess 145 mcg, 290 mcg 1in 1 days
Lioresal Intrathecal 2000mcg/ml 10 per fill
Lioresal Intrathecal 50 mcg/ml 1 per fill
Lioresal Intrathecal 500 mcg/ml, 2000mcg/ml 20 per fill
Lioresal Intrathecal 500 mcg/ml, 2000mcg/ml 40 per fill
Lipitor 10 mg, 20 mg, 40 mg, 80 mg 34 per fill
Livalo 1 mg, 2 mg, 4 mg 1in 1 days
lovastatin 10 mg 34 per fill
lovastatin 20 mg, 40 mg 68 per fill
Lovazalg 120 in 30 days
Lupron Depot 11.25 mg, 22.5 mg 0.34 per fill
Lupron Depot 30 mg 0.25 per fill
Lupron Depot 45 mg 0.17 per fill
Lupron Depot-Ped 11.25 mg 0.34 per fill
Luvox CR 100 mg, 150 mg 60 in 30 days|68 per fill
Lynparza 50 mg 16 in 1 days
Marinol 2.5 mg, 5 mg, 10 mg 2in 1 days
Maxair Autohaler 200 mcg 28 per fill
Maxalt 5 mg, 10 mg 18 in 30 days
Maxalt Mt 5 mg, 10 mg 18 in 30 days
medroxyprogesterone acetate 150 mg/ml 1in 90 days
Mekinist 0.5 mg 90 in 30 days
Mekinist 2 mg 30 in 30 days
meloxicam 7.5 mg 34 per fill
memantine hcl 10 mg/5 ml 300 in 30 days
memantine hcl 5 mg, 10 mg 60 in 30 days
memantine hcl 5 mg-10 mg 49 in 28 days
Menostar 14mcg/24hr 5 per fill
meperidine hcl 50 mg, 100 mg 6in 1 days

meperidine hcl 50 mg/5 ml

900 in 30 days

meperitab 100 mg 6.in 1 days
Mevacor 20 mg, 40 mg 68 per fill
miconazole 3200 mg 3 per fill
Migergot 2-100mg 20 in 28 days
Migranal 0.5mg/spry 8in 28 days
Minivelle .025mg/24h, .0375mg/24, .05mg/24h, .075mg/24h, .1mg/24hr 10 per fill
Mirapex ER 0.375 mg, .75 mg, 1.5 mg, 3 mg, 4.5 mg 1in 1 days
Mirapex ER 2.25 mg, 3.75 mg 1in 1 days
Mirvaso 0.0033 30 in 30 days
Mitigare 0.6 mg 2in 1 days
Mobic 7.5 mg 34 per fill
morphine sulfate 15 mg, 30 mg, 60 mg, 100 mg, 200 mg 3in 1 days
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morphine sulfate ER 10 mg, 20 mg, 30 mg, 50 mg, 60 mg, 80 mg, 100 mg 60 in 30 days
morphine sulfate ER 120 mg 60 in 30 days
morphine sulfate ER 15 mg, 30 mg, 60 mg, 100 mg, 200 mg 3in 1 days
morphine sulfate ER 30 mg, 100 mg 3in 1 days
morphine sulfate ER 30 mg, 45 mg, 60 mg, 75 mg, 90 mg 30 in 30 days
Movantik 12.5 mg, 25 mg 1in 1 days
MS Contin 15 mg, 30 mg, 60 mg, 100 mg, 200 mg 3in 1 days
Myalept fnl 5mg/ml 1lin 1 days
Namenda 10 mg/5 ml 300 in 30 days
Namenda 5 mg, 10 mg 60 in 30 days
Namenda 5 mg-10 mg 49 in 28 days
Namenda XR 7 mg, 14 mg, 21 mg, 28 mg 30 in 30 days
Namenda XR 7-14-21-28 28 in 28 days
Namzaric 14mg-10mg, 28 mg-10mg 1in 1 days
naratriptan 1 mg, 2.5 mg 18 in 30 days
naratriptan hcl 1 mg, 2.5 mg 18 in 30 days
nateglinide 60 mg, 120 mg 102 per fill
Nebupent 300 mg 1 per fill
Nesina 6.25 mg, 12.5 mg, 25 mg 30in 30 days|1in 1 days
Neulasta 6mg/0.6ml 1.2 per fill
Neumega 5 mg 21 per fill
Neupro 1 mg/24 hr, 2 mg/24 hr, 3 mg/24 hr, 4 mg/24 hr, 6 mg/24 hr, 8

mg/24 hr 1in 1 days
nevirapine 200 mg 60 in 30 days
nevirapine 50 mg/5 ml 1200 in 30 days
Nicotrol 10 mg 6 in 90 days
Nicotrol Ns 10 mg/ml 160 in 90 days
Nilandron 150 mg 1lin 1 days
Northera 100 mg, 200 mg, 300 mg 180 in 30 days
Norvir 100 mg 360 in 30 days
Norvir 80 mg/ml 450 in 30 days
Novolin 70-30 70-30/ml 40 in 28 days
Novolin N 100/ml 40 in 28 days
Novolin R 100/ml 40 in 28 days
Novolog 100/ml 30 in 28 days
Novolog 100/ml 40 in 28 days
Novolog Flexpen 100/ml 30 in 28 days
Novolog Mix 70-30 70-30/ml 40 in 28 days
Novolog Mix 70-30 Flexpen 70-30/ml 30 in 28 days
Nucynta 50 mg, 75 mg, 100 mg 205 per fill
olanzapine 2.5 mg, 5 mg, 7.5 mg, 10 mg, 15 mg, 20 mg 34 per fill
olanzapine odt 5 mg, 10 mg, 15 mg, 20 mg 34 per fill
olanzapine-fluoxetine hcl 12mg-25mg, 12mg-50mg, 3mg-25 mg, 6mg-25mg,

6mg-50mg 30 in 30 days
Oleptro ER 150 mg 1.5in 1 days
Oleptro ER 300 mg 1in 1 days
olopatadine hcl 0.006 30.5in 30 days
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omega-3 acid ethyl esters 1 g

120 in 30 days

Onfi 2.5 mg/ml 480 in 30 days
Onfi 5 mg, 10 mg, 20 mg 2in 1 days
Onglyza 2.5 mg, 5 mg 1in 1 days
Onsolis 200 mcg, 400 mcg, 600 mcg, 800, mcg, 1200 mcg 4 in 1 days
Opana ER 30 mg, 40 mg 4in 1 days
Opana ER 5 mg, 7.5 mg, 10 mg, 15 mg, 20 mg 2in 1 days
Opsumit 10 mg 30.in 30 days
Oramorph SR 15 mg, 30 mg, 60 mg, 100 mg 3in 1 days
Orencia 125 mg/ml 1in 7 days

Oseni 12.5-15 mg, 12.5-30 mg, 12.5-45 mg, 25 mg-15mg, 25 mg-30mg, 25
mg-45mg

30in 30 days|1in 1 days

Osphena 60 mg 30 in 30 days
Otrexup 10mg/0.4ml, 15mg/0.4ml, 20mg/0.4ml, 25mg/0.4ml 1.6 in 28 days
oxybutynin chloride ER 5 mg 34 per fill
oxycodone hcl 10 mg, 20 mg, 40 mg 60 in 30 days
oxycodone hcl 80 mg 120 in 30 days
oxycodone hcl ER 10 mg, 20 mg, 40 mg 60 in 30 days
oxycodone hcl ER 80 mg 120 in 30 days
Oxycontin 10 mg, 15 mg, 20 mg, 30 mg, 40 mg, 60 mg 60 in 30 days

Oxycontin 80 mg

120 in 30 days

oxymorphone hcl ER 30 mg, 40 mg 4in 1 days
oxymorphone hcl ER 5 mg, 7.5 mg, 10 mg, 15 mg, 20mg 2in 1 days
paliperidone ER 1.5 mg, 3 mg, 9 mg 34 per fill
paliperidone ER 6 mg 68 per fill
pantoprazole sodium 20 mg 34 per fill
paroxetine hcl 10 mg, 40 mg 34 per fill
paroxetine hcl 12.5 mg, 20 mg, 25 mg, 30 mg, 37.5 mg 68 per fill
Paxil 10 mg, 40 mg 34 per fill
Paxil 20 mg, 30 mg 68 per fill
Paxil CR 12.5 mg, 25 mg, 37.5 mg 68 per fill
Perforomist 20 mcg/2ml 240 per fill
Pexeva 10 mg, 20 mg, 30 mg, 40 mg 1in 1 days
Picato 0.00015 3in 56 days
Picato 0.0005 2 in 56 days
pioglitazone hcl 15 mg, 30 mg, 45 mg 34 per fill
pioglitazone-glimepiride 30 mg-2 mg, 30 mg-4 mg 34 per fill
pioglitazone-metformin 15mg-500mg, 15mg-850mg 102 per fill
Plavix 300 mg 120 in 30 days
Potiga 200 mg, 300 mg, 400 mg 90 in 30 days
Potiga 50 mg 270 in 30 days
Pradaxa 75 mg, 150 mg 60 in 30 days
pramipexole ER 0.375 mg, 0.75 mg, 1.5 mg, 3 mg, 4.5 mg 1in 1 days
Prandimet 1mg-500mg, 2 mg-500mg 170 per fill
Pravachol 10 mg, 20 mg, 40 mg, 80 mg 34 per fill
pravastatin sodium 10 mg, 20 mg, 40 mg, 80 mg 34 per fill
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Prevpac 30-500-500

112 in 10 days

Prezcobix 800-150 mg

1in 1 days

Prezista 100 mg/ml, 150 mg

240 in 30 days

Prezista 400 mg, 600 mg 60 in 30 days
Prezista 75 mg 480 in 30 days
Prezista 800 mg 30in 30 days
Pristiq ER 25 mg 1in 1 days
Pristiq ER 50 mg, 100 mg 34 per fill
Proair HFA 90 mcg 25.5 per fill
Proventil HFA 90 mcg 20.1 per fill
Pulmicort 0.25mg/2ml, 0.5 mg/2ml 140 per fill
Pulmicort 1 mg/2 ml 70 per fill
Pulmicort Flexhaler 90 mcg, 180 mcg 1in 30 days

Pulmozyme 1 mg/ml

150 in 30 days

Qnasl Children 40 mcg 4.9 in 30 days
quazepam 15 mg 1in 2 days
quetiapine fumarate 200 mg 102 per fill
quetiapine fumarate 300 mg, 400 mg 68 per fill
Qvar 40 mcg, 80 mcg 17.4 per fill
rabeprazole sodium 20 mg 30 in 30 days
Ranexa 1000 mg 60 in 30 days
Ranexa 500 mg 120 in 30 days
Rasuvo 10mg/0.2ml 0.8 in 28 days
Rasuvo 12.5/0.25 1in 28 days
Rasuvo 15mg/0.3ml 1.2 in 28 days
Rasuvo 17.5/0.35 1.4 in 28 days
Rasuvo 20mg/0.4ml 1.6 in 28 days
Rasuvo 22.5/0.45 1.8 in 28 days
Rasuvo 25mg/0.5ml 2in 28 days
Rasuvo 27.5/0.55 2.2 in 28 days
Rasuvo 30mg/0.6ml 2.4in 28 days
Rasuvo 7.5mg/0.15 0.6 in 28 days
Rebif 22mcg/.5ml, 44mcg/.5ml 7.5 per fill
Rebif 8.8-22(6) 4.2 per fill
Rebif Rebidose 22mcg/.5ml, 44mcg/.5ml 7.5 per fill
Rebif Rebidose 8.8-22(6) 4.2 per fill
Regranex 0.0001 15 per fill

Relenza 5 mg

40 in 365 days|20 per fill

Relpax 20 mg, 40 mg 12 in 30 days
Requip XL 2 mg, 4 mg, 6 mg, 8 mg, 12 mg 1in 1 days
Rescula 0.0015 10 in 30 days
Restasis 0.0005 60 per fill
Restoril 7.5 mg, 15 mg, 22.5 mg, 30 mg 1in 2 days

Retrovir 10 mg/ml

1800 in 30 days

Retrovir 100 mg

180 in 30 days
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Retrovir 300 mg 60 in 30 days
Revatio 20 mg 102 per fill
Revlimid 2.5 mg, 5 mg, 10 mg, 15 mg, 20 mg, 25 mg 1lin 1 days
risedronate sodium 150 mg 1 per fill
risedronate sodium 35 mg 5 per fill
risedronate sodium 5 mg, 30 mg 34 per fill
risedronate sodium dr 35 mg 1in 7 days
Risperdal 0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg, 4 mg 68 per fill
Risperdal M-Tab 0.5 mg, 1 mg, 2 mg, 3 mg, 4 mg 68 per fill
risperidone 0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg, 4 mg 68 per fill
risperidone ODT 0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg, 4 mg 68 per fill
rivastigmine 4.6 mg/24hr, 9.5mg/24hr, 13.3mg/24h 30 in 30 days
rizatriptan 5 mg, 10 mg 18in 30 days
ropinirole ER 2 mg, 4 mg, 6 mg, 8 mg, 12 mg 1in 1 days
Ruconest 2100 unit 4 in 30 days
Ryzolt 100 mg, 200 mg, 300 mg 34 per fill
Sabril 500 mg 6.in 1 days
SaMSca 15 mg 30 in 365 days
Sancuso 3.1mg/24hr 1 per fill
Sandostatin Lar 10 mg, 30 mg 1 per fill
Sandostatin Lar 20 mg 2 per fill
Saphris 5 mg, 10 mg 68 per fill
Savaysa 15 mg, 30 mg, 60 mg 30 in 30 days
Savella 12.5 mg, 25 mg, 50 mg, 100 mg 68 per fill
Savella 12.5-25-50 55 per fill
Serevent Diskus 50 mcg 120 per fill
Seroquel 200 mg 102 per fill
Seroquel 300 mg, 400 mg 68 per fill
Seroquel XR 50 mg, 150 mg, 200 mg, 300 mg, 400 mg 1in 1 days
sertraline hcl 25 mg 34 per fill
sertraline hcl 50 mg, 100 mg 68 per fill
sildenafil 20 mg 102 per fill
Simcor 500mg-20mg 1in 1 days
Simcor 500mg-40mg, 1000-40 mg 1in 1 days
Simcor 750mg-20mg, 1000-20mg 2in 1 days
Simponi 50mg/0.5ml, 100 mg/ml .5in 30 days
Simponi Aria 50 mg/4 ml .5in 30 days
simvastatin 5 mg, 10 mg, 20 mg, 40 mg, 80 mg 34 per fill
Sitavig 50 mg 4 in 365 days
Sonata 10 mg 68 per filll1 in 2 days
Sonata 5 mg 34 per fill|l1 in 2 days
Sovaldi 400 mg 1in 1 days
Spiriva 18 mcg 6 per fill
Spiriva 18 mcg 60 per fill
Spiriva 18 mcg 90 per fill
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Spiriva Respimat 2.5 mcg

4 in 30 days

Sporanox 100 mg 34 per fill
Sprycel 20 mg 2in 1 days
Sprycel 50 mg, 70 mg, 100 mg 1in 1 days
Sprycel 80 mg, 140 mg 1in 1 days
Starlix 60 mg, 120 mg 102 per fill
stavudine 1 mg/ml 2400 in 30 days
stavudine 15 mg, 20 mg, 30 mg, 40 mg 60 in 30 days
Stivarga 40 mg 84 in 28 days
Strattera 10 mg, 18 mg, 25 mg, 40 mg 60 in 30 days
Strattera 60 mg, 80 mg, 100 mg 30in 30 days
Stribild 150-200 mg 30 in 30 days
Striverdi Respimat 2.5 mcg 4 in 30 days
Suboxone 12 mg-3 mg 60 in 30 days
Suboxone 2 mg-0.5mg, 4mg-1mg, 8mg-2mg 90 in 30 days
Suboxone 2 mg-0.5mg, 8 mg-2 mg 90 in 30 days
Subsys 100mcg/spr, 200 mcg, 400mcg/spr, 600 mcg, 800 mcg, 1200 mcg,

1600 mcg 4 in 1 days
Sucraid 8500/ml 240 in 30 days
sumatriptan 20 mg 18 in 28 days
sumatriptan 5 mg 36 in 28 days
sumatriptan succinate 25 mg, 50 mg, 100 mg 18in 30 days
sumatriptan succinate 4 mg/0.5ml, 6 mg/0.5ml 2in 28 days
sumatriptan succinate 6 mg/0.5ml 2in 28 days
Sumavel Dosepro 4 mg/0.5ml, 6 mg/0.5ml 2in 28 days
Sutent 12.5 mg, 25 mg, 37.5 mg, 50 mg 1in 1 days
Sylatron 200 mcg, 300 mcg, 600 mcg 5 per fill
Sylatron 4-Pack 200 mcg, 300 mcg, 600 mcg 5 per fill
Symbicort 80-4.5 mcg, 160-4.5mcg 10.2 in 30 days
Symbyax 3 mg-25mg, 6mg-25mg, 6mg-50mg, 12mg-25mg, 12mg-50mg 30 in 30 days
Symlin 600mcg/ml 35 per fill
Symlinpen 120 2700/2.7ml 21.6 per fill
Symlinpen 60 1500/1.5ml 12 per fill
Tafinlar 50 mg, 75 mg 120 in 30 days
Tamiflu 12 mg/ml 6 in 365 days

Tamiflu 30 mg

40 in 365 days

Tamiflu 45 mg, 75 mg

20 in 365 days

Tamiflu 6 mg/ml 6 in 183 days
Tanzeum 30mg/0.5ml, 50mg/0.5ml 4 in 28 days
Tarceva 25 mg, 100 mg, 150 mg 30 in 30 days
Tasigna 150 mg 4in 1 days
Tasigna 200 mg 4in 1 days
temazepam 7.5 mg, 15 mg, 22.5 mg, 30 mg 1in 2 days
Terazol 3 0.008 20 per fill
Terazol 3 80 mg 3 per fill
Terazol 7 0.004 45 per fill
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terazosin hcl 1 mg, 2 mg, 5 mg 34 per fill
terazosin hcl 10 mg 68 per fill
terconazole 0.004 45 per fill
terconazole 0.008 20 per fill
terconazole 80 mg 3 per fill
Testim 50 mg (1%) 300 in 30 days
testosterone 1.25g (1%), 50 mg (1%) 300 in 30 days
testosterone 10 mg (2%) 4 in 1 days
testosterone 25mg(1%) 150 in 30 days
testosterone enanthate 200 mg/ml 1in 30 days
Thalomid 50 mg, 100 mg, 150 mg, 200 mg 2in 1 days
tiagabine hcl 2 mg, 4 mg 4 in 1 days
Timoptic Ocudose 0.0025, 0.005 2in 1 days
Tobi 300 mg/5ml 280 in 56 days
tobramycin 300 mg/5ml 280 in 56 days
Toujeo Solostar 300/ml 7.5in 30 days
Tradjenta 5 mg 30 in 30 days
tramadol hcl 50 mg 272 per fill
tramadol hcl ER 100 mg, 200 mg 34 per fill
tramadol hcl ER 100 mg, 200 mg, 300 mg 1in 1 days
tramadol hcl ER 100 mg, 200 mg, 300 mg 34 per fill
tramadol hcl-acetaminophen 37.5-325mg 272 per fill
Treximet 85mg-500mg 9in 14 days|9 per fill
Trezix 16-320.5mg 10in 1 days
Trezix 16-356-30 340 per fill
triamcinolone acetonide 55 mcg 16.5 in 30 days
triazolam 0.125 mg, 0.25 mg 1in 2 days
Triumeq 600-50-300 1in 1 days
Trokendi XR 200 mg 60 in 30 days
Trokendi XR 25 mg, 50 mg, 100 mg 30in 30 days
Trulicity 0.75mg/0.5, 1.5 mg/0.5 2in 28 days
Truvada 200-300 mg 30in 30 days
Tudorza Pressair 400 mcg 1in 30 days
Twinject 0.15/0.15 3 per fill
Twinject 0.15/0.15 4 per fill
Twinject 0.3mg/0.3 3 per fill
Twinject 0.3mg/0.3 4 per fill
Tybost 150 mg 1in 1 days
Ultracet 37.5-325mg 272 per fill
Ultram 50 mg 272 per fill
Ultram ER 100 mg, 200 mg 34 per fill
Ultram ER 300 mg 34 per fill
valacyclovir 500 mg, 1000 mg 34 per fill
Valtrex 500 mg, 1000 mg 34 per fill
Vascepalg 120 in 30 days
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venlafaxine hcl 25 mg, 37.5 mg, 50 mg, 75 mg, 100 mg 102 per fill
venlafaxine hcl ER 37.5 mg, 150 mg 34 per fill
venlafaxine hcl ER 37.5 mg, 75 mg, 150 mg, 225 mg 34 per fill
venlafaxine hcl ER 37.5 mg, 75 mg, 150 mg, 225 mg 34 per fill
venlafaxine hcl ER 75 mg 102 per fill
Ventolin HFA 90 mcg 54 per fill
Ventolin HFA 90 mcg 8 per fill
Versacloz 50 mg/ml 540 in 30 days
Victoza 2-Pak 0.6mg/0.1 9in 30 days
Victoza 3-Pak 0.6mg/0.1 9in 30 days
Videx EC 125 mg, 200 mg 60 in 30 days

Videx fnl10mg/ml

1200 in 30 days

Viibryd 10 mg, 10 mg-20mg, 10-20-40mg, 20 mg, 40 mg 1in 1 days
Vimpat 50 mg, 100 mg, 150 mg, 200 mg 2in 1 days
Viramune 200 mg 60 in 30 days
Viramune 50 mg/5 ml 1200 in 30 days
Viread 150 mg, 200 mg, 250 mg, 300 mg 30 in 30 days

Viread 40mg/scoop

225 in 30 days

Vitekta 85 mg, 150 mg 1in 1 days
Vivelle-Dot .025mg/24h, 0.375mg/24, 0.05mg/24h, .075mg/24h, 0.1mg/24hr 10 per fill
Vogelxo 50 mg (1%), 1.25g (1%) 300 in 30 days
Vytorin 10 mg-10mg, 10 mg-20mg, 10 mg-40mg 34 per fill
Vytorin 10 mg-80mg 34 per fill
Vyvanse 10 mg, 20 mg, 30 mg, 40 mg, 50 mg, 60 mg, 70 mg 1in 1 days
Wellbutrin SR 100 mg, 200 mg 68 per fill
Wellbutrin SR 150 mg 68 per fill
Wellbutrin XL 150 mg, 300 mg 34 per fill
Xalkori 200 mg, 250 mg 2in 1 days
Xarelto 10 mg, 20 mg 1in 1 days

Xarelto 15 mg

15 after 21 days|2 in 1 days

Xarelto 15 mg-20mg

51 in 30 days

Xartemis XR 7.5-325mg

360 in 30 days

Xerese 5 %-1 %

10.in 365 days

Xigduo XR 5 mg-500mg, 5mg-1000mg, 10mg-500mg, 10-1000 mg 2in 1 days
Xolair 150 mg 6 per fill
Xopenex HFA 45 mcg 45 per fill
Xtandi 40 mg 4in 1 days

Xyrem 500 mg/ml

540 in 30 days

zaleplon 10 mg

68 per fill|1 in 2 days

zaleplon 5 mg

34 per filll1 in 2 days

Zelapar 1.25 mg

2in 1 days

Zelboraf 240 mg

240 in 30 days

Zerit 1 mg/ml 2400 in 30 days
Zerit 15 mg, 20 mg, 30 mg, 40 mg 60 in 30 days
Zetia 10 mg 1in 1 days
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Ziagen 20 mg/ml

900 in 30 days

Ziagen 300 mg

60 in 30 days

zidovudine 10 mg/ml

1800 in 30 days

zidovudine 100 mg

180 in 30 days

zidovudine 300 mg 60 in 30 days
Zioptan 0.000015 30in 30 days
ziprasidone hcl 20 mg, 40 mg, 60 mg, 80 mg 68 per fill
Zipsor 25 mg 120 in 30 days
Zithromax 100 mg/5ml 30 per fill
Zithromax 200 mg/5ml 45 per fill
Zithromax 200 mg/5ml 67.5 per fill
Zithromax 200 mg/5ml 90 per fill
Zithromax 250 mg 8 per fill
Zithromax 500 mg 4 per fill
Zithromax Tri-Pak 500 mg 4 per fill
Zmax 2 g/60 ml 1 per fill
Zocor 5 mg, 10 mg, 20 mg, 40 mg, 80 mg 34 per fill
Zohydro ER 10 mg, 15 mg, 20 mg, 30 mg, 40 mg, 50 mg 60 in 30 days
zolmitriptan 2.5 mg, 5 mg 12in 30 days
zolmitriptan odt 2.5 mg, 5 mg 12 in 30 days
Zoloft 25 mg 34 per fill
Zoloft 50 mg, 100 mg 68 per fill
zolpidem 5mg 1in 2 days
zolpidem tartrate 5 mg, 10 mg 1in 2 days
zolpidem tartrate ER 6.25 mg, 12.5 mg 1in 2 days
Zomig 2.5 mg, 5 mg 12 in 30 days
Zomig 5 mg 12 in 30 days
Zomig Zmt 2.5 mg, 5 mg 12 in 30 days
Zontivity 2.08 mg 1in 1 days
Zorvolex 18 mg, 35 mg 90 in 30 days
Zubsolv 1.4-0.36mg, 5.7-1.4 mg 3in 1 days
Zuplenz 4 mg 2in 3 days
Zuplenz 8 mg 1in 3 days
Zyclara 0.025, 0.0375 7.5in 28 days
Zyclara 0.0375 28 in 28 days
Zydelig 100 mg, 150 mg 2in 1 days
Zyprexa 2.5 mg, 5 mg, 7.5 mg, 10 mg, 15 mg, 20 mg 34 per fill
Zyprexa Zydis 5 mg, 10 mg, 15 mg, 20 mg 34 per fill
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